ATV PARTS --> 150cc UTILITY --> 19.SHOCK ABSORBER

No. Part No. Description in Chinese Description in English Q'ty
1 LU15019001 ǰ Shock absorber, front 2
2 LU15019002 Shock absorber, rear 1
3 LU15019003 ˨M10X1.25X45 Bolt, M10X1.25X45 4
4 LU15019004 ĸM10X1.25 Nut, M10X1.25 5
5 LU15019005 ˨M10X1.25X50 Bolt, M10X1.25X50 1
6 LU15019006 ˨M10X1.25X55 Bolt, M10X1.25X55 1